
BENZO CHEM INDUSTRIES PRIVATE LIMITED

o
BEilZOGllff

Wotks i B-24125,16/17, M.l.D.C. Area,
DASARKHED, MALKAPUR - 443 112.

DIST. BULDHANA,
Phone. : (07267) 262678 I 79 I 81

Fax : (07267) 262680 .

E-mail :- benzoeou@rediffmail.com.

Registered Office : Plot No. 26128 A,
Cawasji Patel Street. Opposite to Yaidhani Bakery.
Forl. Mumbai . 4OO OO1.

Phone No, : (022) 43555888 Fax No. 022-24320924
Corporate ldentity No. U24l00MHl9EOPTC041751
E-mail : info@benzochemco.in. Website : www.bcipl.com

August 9,2023

The Director,

Ministry of Environment, Forests & climate change,

Regional Office, (WCZ),

Ground Floor, East Wing,
New Secretariat Building,

Civil Lines, Nagpur - 440001

Subject: Polnt -wise reply to the letter no. F.No. EC-2138IRON/2023-NG P/11882 dated 1.4.07.2023
[...]
M/s.BENZO CHEM INDUSTRIES PVT LTD
B-24,25,B 16 &17 DASARKHED
MALKAPUR,Buldhana Your Service is Our Duty

Sub: Renewal of Consent to Operate in RED/LSI Category.

Ref: 1. Consent to Renewal accorded by Board vide No. Format 1.0/CC/UAN No.
0000067060/CO-1910000801, dated 16/10/2019

2. Minutes of 6th CC Meeting held on 27.06.2022.
3. Earlier Consent to Renewal accorded by Board vide No. Format

1.0/CC/UAN No. 00000125229/CR-2208001327, dated 28.08.2022.
4. Industry's request letter for issuance of corrigendum in the earlier

consent issued dated 06.09.2022.

Your application No.MPCB-CONSENT-0000125229 Dated 10.11.2021
For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule I, II, III & IV
annexed to this order:

1. The consent to renewal is granted for a period up to 28/02/2025
2. The  capital  investment  of  the  project  is  Rs.58.5136  Crs.  (As  per  C.A

Certificate submitted by industry Existing 47.01+Expansion 11.50)
3. Consent is valid for the manufacture of:

Sr
No Product Maximum

Quantity UOM

Products
1 ParaCholoro Phenyl Acetic Acid 40 MT/M
2 Alpha Bromo Ortho Chloro Phenyl Acetic Acid Methyl Ester 5 MT/M
3 Alpha Bromo Para Chloro Phenyl Acetic Acid 5 MT/M
4 TRISPHENOL 5 MT/M
5 Methyl 2- ( 2-Chloromethyl ) phenyl Acetate (MCMPA) 15 MT/M



BENZO CHEM INDUSTRIES PVT LTD/CR/UAN No.MPCB-CONSENT-0000125229/Indus-Id.21321 (19-01-2023
03:44:24 pm) /QMS.PO6_F02/00 Page 2 of 12

Sr
No Product Maximum

Quantity UOM

6 4-Chloro Phenethyl Alcohol 2-(4 Chlorophenyl) Ethanol 20 MT/M
7 2-Chloro- 4,6 Dimethoxy – 1,3,5 Triazine (CDMT) 15 MT/M
8 3 – ISO Chromanone 60 MT/M
9 ISOPROPYL-3-CHLORO 4-METHYL BENZOATE (ICMB) 20 MT/M
10 Ortho Chloro Phenyl Acetic Acid 150 MT/M
11 2-Methyl Phentl Acetic / Ortho Methyl Phenyl Acetic Acid 40 MT/M
12 Salt Solution (By-product) 200 MT/M
13 Propargyl-CM-Estaer 55% Monochloro Benzene 20 MT/M
14 2,4,6 Trimethyl Benzaldeyde 84% in Acetone 25 MT/M

15 Methyl (E) 3-Methoxy-2-( 2-Chloromethyl Phenyl)-2-
Propenoate (METHYL ACRELATE) 5 MT/M

16 3-CHLORO 2-METHYL ANISOL 40 MT/M
17 2-Coumaranone 30% with Acetic Anthydride 70% 400 MT/M
18 ORTHO HYDROXY PHENYL ACETIC ACID (OHPAA 30 MT/M

  The total production quantity shall not exceed 895 MT/M and also, the quantity of By-
product shall not exceed 1704.705 MT/M

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Sr No Description Permitted (in
CMD) Standards to Disposal Path

1. Trade effluent 34.73 As per Schedule-I Recycle 100% to
achieve ZLD

2. Domestic effluent 10.0 As per Schedule-I STP
5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr
No.

Stack
No.

Description of stack /
source

Number of
Stack

Standards to be
achieved

1 S1 BOILER (6 TPH) capacity 1 As per Schedule -II

2 S2 Thermic Fluid Heater (2 Nos.
8 Lac Kcal/Hr.) capacity 1 As per Schedule -II

3 S3 D.G. Set (1020 KVA) 1 As per Schedule -II
4 S4 Chlorination 1 As per Schedule -II
5 S5 Hydrolysis 1 As per Schedule -II
6 S6 Bromination 1 As per Schedule -II

6. Non-Hazardous Wastes:
Sr No Type of Waste Quantity UoM Treatment Disposal

1 PAPER WASTE 10 Kg/M Sale Sale to authorized party
2 METAL WASTE 100 Kg/M Sale Sale to authorized party
3 WOODEN WASTE 400 Kg/M Sale Sale to authorized party



BENZO CHEM INDUSTRIES PVT LTD/CR/UAN No.MPCB-CONSENT-0000125229/Indus-Id.21321 (19-01-2023
03:44:24 pm) /QMS.PO6_F02/00 Page 3 of 12

Sr
No Type of Waste Quantity UoM Treatment Disposal

4 GLASS WASTE 25 Kg/M Sale Sale to authorized party
5 COAL ASH 12 MT/Day Sale Sale to Brick Manufacturer

7. Conditions  under  Hazardous & Other  Wastes  (M & T  M)  Rules  2016 for
treatment and disposal of hazardous waste:
Sr
No Category No./ Type Quantity UoM Treatment Disposal

1 20.3 Distillation
residues 4.52 Kg/Day Incineration CHWTSDF

2
35.3 Chemical sludge
from waste water
treatment

30 Kg/Day Landfill after
treatment CHWTSDF

3
Schedule-II, A-11
Cyanide Compound II,
A-11 Cyanide
Compound

1.5 Kg/Day Landfill after
treatment CHWTSDF

4
Sodium Bisulphite
solution / Sodium
sulphite solution

17.64 MT/M Recycle*
Sale to
authorised party
/ CHWTSDF

5 HYDROBROMIC ACID
40-50% 17.69 MT/M Recycle*

Sale to
authorised party
/ CHWTSDF

6 HYDROCHLORIC ACID (
30%-32% ) 399.6 MT/M Recycle*

Sale to
authorised party
/ CHWTSDF

7 LIQUOR AMMONIA 25% 144.79 MT/M Recycle*
Sale to
authorised party
/ CHWTSDF

8 Sodium Sulphate 800 MT/M Recycle*
Sale to
authorised party
/ CHWTSDF

9 Sodium Bromide
Solution in water 25 MT/M Recycle*

Sale to
authorised party
/ CHWTSDF

10 Sodium Chloride 100 MT/M Recycle*
Sale to
authorised party
/ CHWTSDF

11 37.3 Concentration or
evaporation residues 100 MT/M Recycle/Secured

landfill
Sale to
authorised party
/ CHWTSDF

  * Industry shall ensure disposal to the Actual user having permissions under
Rule 9 of Hazardous and other Waste (M & TM) Rules, 2016

 



BENZO CHEM INDUSTRIES PVT LTD/CR/UAN No.MPCB-CONSENT-0000125229/Indus-Id.21321 (19-01-2023
03:44:24 pm) /QMS.PO6_F02/00 Page 4 of 12

8. Conditions  under  Plastic  Waste  Management  Rules,  2016  (Notification  dtd.
18/03/2016):
Sr No Type of Waste Quantity UoM Disposal Path

1 Plastic 200.00 Kg/M Sale to authorized recycler/re-processor
9. The Board reserves the right to review, amend, suspend, revoke this consent and the

same shall be binding on the industry.
10. This consent should not be construed as exemption from obtaining necessary NOC/

permission from any other Government authorities.
11. The  industry  shall  also  comply  with  the  Industry  specific  standards  notified  under

Environment  (Protection)  Act,  1986.
12. The industry shall  provide water metering system including for the use of treated

effluent.
13. Industry shall install online monitoring system i.e. IP Camera and flow meter to ensure

the Zero Liquid Discharge and it connectivity to the MPCB server. Industry shall also
install separate energy meter to the pollution control devices.

14. The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. EC (BENZO)-2009/155/CR.173/TC.1, dated 30/01/2010.

15. The applicant shall  not carry out any excess production or produce new products
without consent of  the Board and without an Environment Clearance, wherever it
requires.

16. This Consent is issued without prejudice to the Order Passed or may be Passed by The
Hon’ble NGT, Western Zone, Bench, Pune in the matter of Application No. 124/2017
(WZ),  M.A.  299/2017 filed  by  Arvind  Mahajan  & ors.  V/s.  M/s.  Benzo  Chem Industries
Pvt. Ltd., Plot No. B-24/25, MIDC, Village Dasarkhed, Tal. Malkapur, Dist. Buldhana.

17. The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

18. The  applicant  shall  properly  collect,  transport  &  regularly  dispose-off  the  Hazardous
Waste  to  CHWTSDF,  in  compliance of  the  Hazardous  and other  Waste  (M & TH)
Rule-2016 an keep proper manifest thereof.

19. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the Consent to Operate.

20. The existing Bank Guarantee of Rs 5.0 Lakhs is being forfeited as industry has not
carried  out  verification by NEERI  of  decontamination work;  no  provision  to  arrest  the
contaminated rainwater runoff; no upgradation of ETP was done before 30.06.2022.

21. Industry shall submit top up Bank Guarantee of Rs 10 Lakhs towards compliance of
consent conditions and O & M of PCS also submit B.G.of RS.1.0 lakh for installation of
OCEMS before 30.08.2022.

22. This consent is issued pursuant to the decision of 6 th CC Meeting held on 27.06.2022.
 



BENZO CHEM INDUSTRIES PVT LTD/CR/UAN No.MPCB-CONSENT-0000125229/Indus-Id.21321 (19-01-2023
03:44:24 pm) /QMS.PO6_F02/00 Page 5 of 12

23. This consent is issued with n overriding effect on earlier consent granted by the board
vide no. Format 1.0/CC/UAN No. 00000125229/CR-2208001327, dated 28.08.2022.

24. Industry  should  not  carry  out  any  activity  on  newly  added  plot  no.B-16  &17  till
obtaining  amended  EC  for  incorporation  of  the  said  plot  nos.  in  Environmental
clearance.

. This  consent  is  issued  as  per  communication  letter  dated  03/11/2022  which  is
approved by competent authority of the board.

Received Consent fee of -
Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type

1 500000.00 TXN2111000622 11/11/2021 Online Payment
2 50000.00 TXN2111000781 12/11/2021 Online Payment

The balance fees of Rs.2,00,000/-will  be adjusted in the next renewal of
consent.

 Copy to:

 

1. Regional Officer, MPCB, Amravati and Sub-Regional Officer, MPCB, Akola
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai
3. CC/CAC desk- for record & website Updation purpose.



BENZO CHEM INDUSTRIES PVT LTD/CR/UAN No.MPCB-CONSENT-0000125229/Indus-Id.21321 (19-01-2023
03:44:24 pm) /QMS.PO6_F02/00 Page 6 of 12

 
SCHEDULE-I

Terms & conditions for compliance of Water Pollution Control:
1. A] As  per  your  application,  you  have  provided  Effluent  Treatment  Plant  (ETP)  of

designed capacity  of  120.00 CMD consisting  of  Primary  (Collection  tank,  Oil
Separation  Tank,  Neutralization  (2  nos),  Primary  Clarifier),  Secondary  (Aeration
Tank, Secondary Clarifier), Tertiary (Pressure sand filter, Activated carbon filter),
Advanced treatment (3 stage Multi Effect Evaporator), Sludge treatment (Sludge
drying bed) for the treatment of 34.73 CMD of trade effluent.

B] The Applicant shall  operate the effluent treatment plant (ETP) to treat the trade
effluent  and  recycle  the  entire  treated  effluent  into  the  process  for  various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises.

C] Industry  shall  install  online  monitoring  system i.e.  IP  Camera and flow meter  to
ensure the Zero Liquid Discharge and it connectivity to the MPCB server. Industry
shall also install separate energy meter to the pollution control devices.

2. A] As per your application, you have provided Sewage Treatment Plant of designed
capacity As per your application, you provided Septic tank for partial treatment of
the  sewage  generated  and  further,  shall  treat  the  overflow  of  septic  tank  in
Effluent  Treatment  Plant.  CMD  for  the  treatment  of  10.0  CMD  of  sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

 
Sr.No Parameters Standards (mg/l)

1 Suspended Solids Not to exceed 50
2 BOD 3 days 27oC Not to exceed 30

3. The Board reserves  its  rights  to  review plans,  specifications  or  other  data  relating to
plant setup for the treatment of waterworks for the purification there of & the system
for  the  disposal  of  sewage  or  trade  effluent  or  in  connection  with  the  grant  of  any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Sr. No. Purpose for water consumed Water consumption quantity
(CMD)

1. Industrial Cooling, spraying in mine
pits or boiler feed 97.00

2. Domestic purpose 15.00
 



BENZO CHEM INDUSTRIES PVT LTD/CR/UAN No.MPCB-CONSENT-0000125229/Indus-Id.21321 (19-01-2023
03:44:24 pm) /QMS.PO6_F02/00 Page 7 of 12

Sr. No. Purpose for water consumed Water consumption quantity
(CMD)

3. Processing whereby water gets polluted
& pollutants are easily biodegradable 74.29

4.
Processing whereby water gets polluted
& pollutants are not easily
biodegradable and are toxic

0.00

5. Gardening 0.00

6. The  Applicant  shall  provide  Specific  Water  Pollution  control  system  as  per  the
conditions  of  EP  Act,  1986  and  rule  made  there  under  from  time  to  time/
Environmental Clearance/ CREP guidelines.

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As  per  your  application,  you have provided the  Air  pollution  control  (APC)  system and erected
following stack (s) to observe the following fuel pattern:

Stack
No. Source

APC System
provided/pr

oposed

Stack
Height(in

mtr)
Type of Fuel

Sulphur
Content(in

%)
Pollutant Standard

S1 Boiler
Multi Cyclone

Separator
followed by
Bag Filter

33.00
COAL OR

BRIQUETTES
30 MT/Day

0.5

TPM 150
Mg/Nm3

SO2 240
Kg/Day

SOX=41
MG/NM3 -

S2 Thermic Fluid
Heater

Multi Cyclone
Separator

followed by
Bag Filter

33.00
COAL OR

BRIQUETTES
20 MT/Day

0.5
TPM 150

Mg/Nm3

SO2 204
Kg/Day

S3 DG Set Acoustic
Enclosure 3.50 HSD 300

Lit/Day 1
TPM 150

Mg/Nm3

SO2 6 Kg/Day
S4 Chlorination Scrubber 13.00 - - Chlorine 03 PPM
S5 Hydrolysis Scrubber 13.00 - - NH3 50 PPM
S6 Bromination Scrubber 13.00 - - HBr 03 PPM

2. The Applicant shall  provide Specific Air Pollution control equipments as per the conditions of EP Act,
1986 and rule made there under from time to time/ Environmental Clearance / CREP guidelines.

3. The applicant shall  operate and maintain above mentioned air pollution control system, so as to
achieve the level of pollutants to the following standards:

Parameters Standards (mg/l)
4. The Applicant shall obtain necessary prior permission for providing additional control equipment with

necessary specifications and operation thereof or alteration or replacement/alteration well  before its
life come to an end or erection of new pollution control equipment.

5. The Board reserves its  rights  to  vary all  or  any of  the condition in  the consent,  if  due to any
technological  improvement  or  otherwise  such  variation  (including  the  change  of  any  control
equipment, other in whole or in part is necessary).

6. Solvent Management shall be carried out as follows:
 a. Reactors shall be connected to Water / Chilled Water /Brine Condenser system.
 b. Reactors and solvent handling pumps shall have mechanical seals to prevent the leakages.

 



BENZO CHEM INDUSTRIES PVT LTD/CR/UAN No.MPCB-CONSENT-0000125229/Indus-Id.21321 (19-01-2023
03:44:24 pm) /QMS.PO6_F02/00 Page 8 of 12

 c. The condensers shall be provided with adequate Heat transfer area (HTA) and
residence time so as to achieve more than 97% overall recovery

 d. Solvents shall be stored in a separate space specified with all safety measures.
 e. Proper  earthing  shall  be  provided  in  all  the  equipment’s,  wherever  solvent

handling is done.
 f. Entire plant shall be flame proof. The solvent storage tanks shall be provided with

breather valve to prevent losses.
 g. All the solvent storage tanks shall be connected with vent condensers with Water

/ chilled water / Brine circulation.
 h. Fugitive emissions shall be controlled at 99.95% with effective chillers.
 i. Solvent transfer shall be through pump.
 j. Metering and control of quantities of active ingredients to minimize wastes.
 k. Use of automatic filling to minimize spillage.
 l. Use of close feed system into batch reactors.
 m. Venting equipment through vapour recovery system.



BENZO CHEM INDUSTRIES PVT LTD/CR/UAN No.MPCB-CONSENT-0000125229/Indus-Id.21321 (19-01-2023
03:44:24 pm) /QMS.PO6_F02/00 Page 9 of 12

 
SCHEDULE-III